Parts List

ITEM | QT ITEM # DESCRIPTION

1 1 140100139 Upper Frame - L - COM

2 1 140100140 Upper Frame - R - Com

3 1 140100403 Back Frame

4 1 140100601 SeatFrame

5 1 140100615 SeatFrame - Lower - Com

6 1 (40100723 Back Tube Round LH

7 1 140100724 Back Tube Round RH

8 1 |40101281 Autolock Back Bracket

9 1 140101282 Autolock Back Bracket

10 1 140101306 Handlebar Jogger Cab

11 1 140101514 LeftWing-Small-(Chariot)-(Grey)-With Hole

12 1 140101515 Right Wing-Small-(Chariot)-(Grey)-With Hole

13 1 140101902 Brake - Assembly

14 2 40102403 Wheel Assembly Cab, Cdd

15 4 40202021 Strap - Car SeatLoop

16 1140202023 Wrist Safety Strap w/ Grommet

17 1 |41100202 Lower Frame Cab

18 1 |41100454 Front Frame - U

19 1 [41100628 Seat Anchor Tube

20 2 |41100841 Stay Com Front

21 2 [41100842 Stay Com Rear

22 1 [41101206 Bracket Wheel- CDDICAB L

23 1 |41101207 Bracket Wheel- CDD/CAB R

24 1 ]41101738 Hollow Axle - Com

25 2 |41102124 Cut-End Cap-1"5Q 0.058

26 2 |41102128 Cut Spacer - 15mm

21 2 150100406 Stud Snap - 5/8 in

28 8 50100501 Bolt 1/4-20x5/8" Quad Flat

29 6 [50100510 Bolt 1/4-20x1 5/8" TR

30 6 [50100514 Bolt 1/4-20x1 3/4" HX

31 2 150100518 Bolt 1/4-20x2" TR

32 4 150100524 Bolt 1/4-20x2 112" TR

33 2 50100525 Bolt 1/4-20x2 112" HX

34 2 50100530 Bolt 1/4-20x2 314" TR

35 2 [50100549 Bolt 1/4-20x1 1/8" TR

36 | 4 |50100550 Bolt 5/16-18x2 1/2" TR @?{m
37 2 [50100556 Bolt 1/4-20x2 34" HX CArrierS {10

38 6 50100614 Washer 1/4" SAE Title Part # Revision
39 2 50100616 Washer 5/16" SAE ZWEi Comfort 06 10300605 *
40 6 [50100705 Nut lock 1/4"

41 14 150100706 Nut- Flange 1/4" Supplier Material Supp”er #
42 18 50100708 Nut-Jam 1/4" graham

43 | 4 ]50100710 Nut Lock 5/16 Local Shape # Jig # Units

44 2 50101003 Flat Ramp Button mm (in)
45 1 150101443 Spacer- Nylon Sleeve 1/2"

46 1 150103044 Misc - HMWPE Base (Not Shown) Drawn By Date Predecessor's #

graham 3/27/2006
2 1




